An improved Kinetic model and optimized
configurations for pellet softening

Modeling and optimization of pellet softening process in drinking water

treatment
dCa
Region 4: — - ks = K, * SSAy, (SR — 1)
dCa
Region 3: = ky * Ky = SSAy (SR — 1)
dCa
Region 2: ———=ky * Ky, *SSAy (SR—1) + A

) dCa
Region 1: — ar ke * K, *SSAy, (SR — 1)

d

Rubayat Sobhan
iy 2010 Q waternet



Colophon

Author
Rubayat Sobhan
Email: r.sobhan@tudelft.student.nl

Education

Delft University of Technology

Faculty Of Civil Engineering and Geosciences
Water management

Stevinweg 1, 2628 CN

Company

Waternet

Waternet, Drinking Water Sector, Production Department
Water Quality and Process Support Team

Location Weesperkarspel
[...]
Figure 38 Relation of CO, dose and CCCP with bypass and Correlation of CCCP and CO, for WPK
A2 LC=) g0 [ E= DL 58

Figure 39 Porosity as a function of linear velocity and temperature for sieve fraction 0.8-0.9 mm.

Figure 40 Fourth-order polynomials of the measured points on the sieve fraction 0.8-0.9 mm. 66

Figure 41 Kinematic viscosity against the porosity, with the trend line function for sieve fraction

Figure 42 Particle diameter is against the porosity with a fourth-degree polynomial at T = 4.6°C

ANA V= 73 M/ N s s st e 67
Figure 43 Experiment no 1.1, tempPerature 8.5°C .....ooneneenrerneesereessesssessssssssssssessssssessssssssssssssssesees 72
Figure 44 Experiment no 50, teMPETature 5.6°C .....oeeneceneereeneesesseessesssessssssssssssessesssessssssssssssessssees 72
Figure 45 Experiment no 1.5, teMPErature 22°C ......ooencneenrerneeseeneessesssesssssssssssssssesssessssssssssssessssees 73
Figure 46 Experiment no 29, temperature 20°C......coreeeeeremsnessesssssessesssesssssssssssesssesssssesees 73

Figure 47 Experimental and modeled calcium content over bed height. Operational conditions:
Cain= 1.99 mmol/L, temperature = 13.5°C, Flow= 20 m3/h, NaOH dosing =0.88 mmol/L.......... 75

Figure 48 Experimental and modeled calcium content over bed height. Operational conditions:
Cain= 1.99 mmol/L, temperature = 13.8°C, Flow= 20 m3/h, NaOH dosing =0.76 mmol/L......... 75

Figure 49 Experimental and modeled calcium content over bed height. Operational conditions:
Cain= 1.87 mmol/L, temperature = 14.3°C, Flow= 35 m3/h, NaOH dosing =1.09 mmol/L........ 76

Figure 50 Experimental and modeled calcium content over bed height. Operational conditions:
Cain= 1.88 mmol/L, temperature = 15.3°C, Flow= 15 m3/h, NaOH dosing =1.43 mmol/L........ 76

Figure 51 Experimental and modeled calcium content over bed height. Operational conditions:
Cain= 1.88 mmol/L, temperature = 15.8°C, Flow= 25 m3/h, NaOH dosing =0.7 mmol/L............ 77

Figure 52 Experimental and modeled calcium content over bed height. Operational conditions:
Cain= 1.91 mmol/L, temperature = 15.8°C, Flow= 25 m3/h, NaOH dosing =1.19 mmol/L........ 77

VIII



List of tables

Table 1 PFR experiments used for CaliDration .......oencneneseseeseessesssessssessessssssssssssssssesssesssens 32
Table 2 CSTR experiments used for CaliDration ... 32
Table 3 Parameters obtained from the experiments (Seepma, 2018). ...ccoenrerrenrerreereeneererneesseessesseens 32
Table 4 Initial kinetic parameters used in the prediction model. ... 33
Table 5 Experimental conditions for experiment no 1.1 and experiment no 1.5......cvcrrenreeneens 33
Table 6 Parameters after first CalibDration ... sssssesssssssns 34
Table 7 Calibrated parameters for prediction model in SUMMET ..o 34
Table 8 Calibrated parameters for prediction model in WINEeTr ... eeeeneeeesseesseerssesseesseesseeesessseesaes 35
Table 9 Final calibrated parameters for prediction model of summer and winter. ......c.cccovurnernen. 36
Table 10 Average Relative Error (ARE) of MOdel reSULLS .....ocveeemeemreerneeenreeseesseesseessessseesseesseessesssennnes 40
Table 11 Influent water quality used in scenario analysis for summer and winter ..........ccocuueeneen. 42
Table 12 Choice of operation parameters for SCENArio aANALYSIS....ccurenernmeeneesneeenmeeseesseeeseessesseesnes 42
Table 13 Operational boundary proposed by (Maduro, 2015) on physical parameters................. 46
Table 14 Multi criteria analysis for optimal Scenario in Winter....... s 48
Table 15 Multi criteria analysis for optimal Scenario in SUMIMET ........coceeeeeessseessesseesseesseessessessnes 49
Table 16 Optimal configurations for SUMMEr aNd WINETET ........coceeereerreersrerseesseesseerssessseesseesesssesssessses 50
Table 17 COSt FEAUCTION ..cvueeeereetreereteesree et ecs s sssssses s sse bbb bR 50

IX



List of Abbreviations
WPK  Weesperkarspel

LVN  Loenderveen

WTP  Water Treatment Plant

HMF  Hydraulic Fluidized Model

LDN Leiduin

CSTR Continuous Batch Stirred Reactor
PFR  Plug Flow Reactor

SSA Specific Surface Area

CP Changing Point

SP Sleeping point

EBCT Empty Bed Contact Time

SI Saturation Index

SR Saturation Ratio

SSA,, Specific Surface area in water phase
SSA, Specific Surface area

ARE Average Relative Error

EC Electrical Conductivity

KPI  Key Performance Indicator



List of Symbols

K

Pw

Up

Pp

AP

AL

Equilibrium constant
Activity factor
Ionic strength
Reaction constants
Reaction constants
Reaction constants
Saturation index
Saturation ratio
Kinematic viscosity
Dynamic viscosity
Density of water
Settling velocity

Density of pellets

Diameter of pellets

Pressure drop

Bed thickness
Porosity
Superficial velocity
Temperature

Head loss

Height of expanded bed

Reynolds Number

Shape factor

Terminal velocity
Gravitational acceleration
Drag coefficient
Exponent

Upward water flow

Downward volume of pellet
transport

Mass of pellets

Intercept of high rate line

dCa
dt

Ar

Vivsp

YVmodel

Ymeas

XI

Mass of calcium carbonate
Rate constant

Rate Constant

Solubility Product
Transport coefficient
Sherwood number
diffusion coefficient

Rate constant

Changing point in Saturation ratio
Intercept

High rate constant
Low rate constant

Rate of calcium crystallization

Area of reactor

Molecular weight of calcium
carbonate

Rate constant at CSTR zone
Rate constant at sleeping zone
Number of particles

Total number of particles
Total volume of particles

The total volume of water and
pellets

Layer thickness in particle bed
model

Volume of water
Total area of pellets
Change in the amount of calcium

Real contact time

Volume of pellets out from reactor

Volume of pellets input to reactor

Diameter of pellet

Model predicted value

Experimental data



1 Introduction

The chapter starts with the background of the research and a process description of softening
practices in the drinking water treatment. Afterwards, a short overview of the drinking water
treatment plant at Weesperkarspel (WPK), one of the two drinking water treatment facilities of
Waternet is presented. It includes a summary describing the softening process at WPK. It also
focuses on the challenges on how to translate the new acquired knowledge on kinetics and
hydraulics into an innovative process design. Furthermore, it specifies the goals and objectives of the
research by establishing the research questions. Finally, an outline for the thesis is provided.

1.1 Background of the thesis

Waternet (formerly known as Amsterdam Water Supply) is currently the only water cycle
company in the Netherlands (Rietveld et al., 2009). Water cycle activities include drinking water
treatment and distribution, wastewater collection and treatment and water system management
and control (van der Hoek, 2012). The company has the ambition of becoming climate neutral in
2020 by saving energy, process optimization with respect to water quality guidelines
(valorization to raw materials re-use and efficient use of chemicals), shifting to renewable energy
and compensation measures for CO; emissions. Among the activities, the process optimization
step is crucial for drinking water treatment as a bulk amount of chemicals are exploited in this
process.

1.2 Softening practices in drinking water treatment

Calcium is one of the divalent ions that contribute to the hardness of water (Harms Jr and
Robinson, 1990). Hardness removal from water primarily helps to reduce the dissolution of
certain heavy metals such as lead, copper. Furthermore, it also helps reducing scaling in heating
equipment’s and appliances, improves the taste of water and reduces the use of detergents (De
Moel et al., 2007). Pellet reactor with an internal fluidized bed is an enticing process for water
softening. In general, in this process, a cylindrical tank is filled with sand, or broken pellets as
seeding materials having a diameter of 0.15 to 0.5 mm. Water is pumped upward with a constant
velocity of 60-100 m/h (Maeng et al., 2016). The size of the seeding materials will increase in this
process due to the crystallization of Calcium Carbonate (CaCO3) on it. Crystallization of CaCOs is
induced by increasing pH to approximately 9.0 - 10.0 by dosing Caustic Soda (NaOH) or lime.
Instantaneous crystallization causes gradual stratification of the seeding materials, larger pellets
at the bottom and smaller ones on the upper level of the reactor. Periodically the bottom pellets
are withdrawn and the same amount of fresh pellets are introduced from the top of the reactor
(Maeng et al., 2016). Waste pellets are often reused in agricultural, glass, paper, carpet and steel
industries (Van der Bruggen et al., 2009).

1.3 Overview of drinking water treatment at Weesperkarspel

The drinking water treatment plant at WPK consists of two step treatment process: pretreatment
at Loenderveen (LVN) and the main drinking water treatment at Weesperkarspel (WPK).



1.3.1 Pretreatment at Loenderveen

As surface water is treated at WPK, a series of pretreatment is necessary to make impeccable
drinking water. Figure 1 shows the pre-treatment at LVN. The raw water is the collected seepage
water from Bethune polder and Amsterdam-Rhine canal. After, it is transported to LVN pre-
treatment pant. A series of treatment scheme of coagulation, sedimentation, self-purification in a
lake water reservoir and rapid sand filtration takes place (Van der Helm et al., 2015). The pre-
treated water is transported over a 14-kilometer pipeline to the treatment plant WPK without
chlorination.

Pre-treatment Loenderveen

Bethune Polder

FeCl; FeCl; HCI
RIS I :

Amsterdam-Rhine Candl S

Coagulation/
Sedimentation Lake-water reservour Rapid sand filtration

Figure 1 Pre-treatment scheme at Loenderveen (LDN) (Van der Helm et al.,, 2015).

I
]

1.3.2 Drinking water treatment at Weesperkarspel

The first process at WPK is the disinfection and oxidation of the organic material by ozonation.
After that, the pellet reactors are used for the reduction of hardness from water. There are eight
softener reactors at WPK and two main streets: South and North. Water from reactors
transported to the next treatment process through the two streets. Each street carries softened
water from four reactors mixed with bypass water (Figure 3). The mixed effluent! generally still
has the potential to form CaCOs3 crystals so it can further crystallize or precipitate on activated
carbon bed. So, conditioning of mixed effluent is done by lowering the pH to 7.5 (saturation index
=+ (0.05) by dosing CO; in each street. Then the water is transported to the biological activated
carbon filtration to remove pesticides and micropollutants either by adsorption or removal by
biological activity. The last step in the treatment is slow sand filtration to remove any remaining
organic or inorganic particles (Chiou, 2018, Van der Helm et al,, 2015). Figure 2 Figure 2shows
the scheme of the treatment scheme WPK.

1In this report mixed effluent refers to the softened water mixed with non-softened bypass water

2



Drinking water treatment plant Weesperkarspel

- 1

AL i e i [0
tit, NaOH NaOH-I T— =

Pre-treated water reservoir Ozonation Softening BAC filtration Slow sand filtration  Clear water reservoir

th

Figure 2 Process scheme of drinking water treatment plant at Weesperkarspel of Waternet (Van der
Helm et al, 2015).

LVN Water Ozonation Softening
Bypass
i
o 1|
Ozon [
[
l[ 5 BAC Filtration
2| fe—|Rinse? —Co
Ozon ¥ South Street ?
WPK '
§s
o 3] North Street
Ozon [ G —co,
[
41—
Ozon l[ 2

Bypass

Figure 3 Partial process flow diagram of Weesperkarspel (WPK) treatment plant.
1.4 Drinking water softening at Weesperkarspel

Each of the eight pellet softening reactors have a diameter of 2.6 m and a height of 5.5. The
maximum fluid bed height and capacity of each pellet reactors are 4.5 m and 4800 m3/h. The
influent has a calcium content of 1.8-2.2 mmol/L varying around the year and magnesium content
of 0.28 mmol/L. The target hardness is 1.4 mmol/L after the addition of NaOH. An amount of 0.8-
1.5 mmol/L of NaOH (25% w/w) is added to achieve a pH around 9.8 at the bottom of each pellet



reactors. As the calcium is taken out from the water in this process, the reactor-effluent? has a
lower pH varying between 8.5-9.2. Softening in the pellet reactors is normally deeper than the
target value of 1.4 mmol/L. Therefore, a part of ozonated water is bypassed and mixed with the
reactor-effluent (Rietveld, 2005).

The pellet reactors are cylindrical vessels and about two-thirds of their volume is filled with
seeding materials in fluidized state. As seeding materials, Dutch calcite pellets are used having a
diameter around 0.5 mm. Ozonated water is pumped upward with a superficial velocity of 60-95
m/h. This upward flow causes the fluidization of seeding materials in the reactor. The bottom of
the reactor has a distinct plate containing 35 dosing points per m2? which separate water and
NaOH at the bottom (Figure 4). The dosing point and incoming water jet create turbulence at the
bottom of the reactor which causes rapid mixing. After that, NaOH flows upward through small
channels and also the water streams are vertical due to upward pumping. So, in the upper part of
the rector axial mixing takes place. Ultimately the solubility product of CaCOs is exceeded and it
starts to crystallize on calcite pellets. Due to fluidization of calcite pellets, a high amount of
Specific Surface Area (§SAy,,) around 5000 m?/ms3 is available for crystallization.

The crystallization of CaCO3 on calcite pellet causes an increase of their diameter by crystals
growth and the area to volume ratio reduces. Due to fluidization, classification of calcite pellets
takes place by orienting larger pellets at the bottom and the smaller pellets at top of the reactor.
So, it makes easy to extract the large pellet of (0.8-1.5 mm) from the bottom. Crushed calcite
pellets (0.5 mm) are introduced from the top of the reactor at 1 meter height of the reactor. The
insertion and extraction of calcite pellets are regulated by pressure. If the pressure at a height of
0.5 m at the bottom of the reactors exceeds 3.5-4.0 kPa, the oversized pellets are automatically
taken out from the system and new pellets are introduced. Figure 4 shows the schematic view of
pellet reactor and dosing nozzles of NaOH.

o -;'p (Eoa e i5s R h £

JOCK

Sole%e?
b
‘H'I~I

Figure 4 Schematic view of a pellet reactor (Left), where water flows in at (A), NaOH influent (B),
insert/extraction point of seeding material (C), classification of CP in a fluidized bed (D) and reactor-
effluent (E). Schematic view of a dosing head (Right). NaOH is flowing horizontally between two
false plates and the ‘to-be-treated’-water flows vertically for optimal mixing conditions (Van Dijk
Hans et al., 2006).

Z Reactor-effluent refers to the softened water from the reactor without bypass water mixing.

4



A new system of dosing point is established in the pellet reactors recently. The NaOH is dosed in
seven dosing heads in a cross like metal armature and placed near the bottom.

1.5 Problem statement

In the last decade, several process modifications took place in the big line of the water treatment
process at the plant WPK.

Previously garnet sand having a diameter of 0.25 mm offering a large specific surface area was
used as seeding materials in the softening reactors. Comprehending the importance of the circular
economy, Waternet decided to replace garnet sand to Dutch Calcite (Schetters et al, 2015).
Further important process modifications are the elimination of acid dosing in the pretreatment
plant at LDN in 2010 and for conditioning of softened water, in 2017 hydrochloric acid was
replaced by CO,. In addition, the water quality requirement at Waternet has shifted to a more
conservative side by setting a total hardness from 1.5 to 1.4 mmol/L. lastly, additional dosing
points are established in the softening reactors (dosing cross) for process improvement. Due to
these outset changes, the existing model for pellet softening needs to be improved for better